PFl Grup Kurulusudur
Member of PFl Group

Ortadogu / Middle East

Test Report

Report No: E1402072-727 Date: 13.03.2014
Company Name: Renco Kompozit Teknolojileri San. Ve Tic. A.$.
Address: Hadimkdéy Yolu Akgaburgaz Mah. 167.Sk. No:7

Kirag — Esenyurt / Istanbul
Contact Person: Levet Idrisoglu
Laboratory Receipt Date: 20.02.2014
Sample Description: 4 Unit of 20x20 cm Naturel (White) Composite Test Plates

Test Results:

Breaking Strength for Composite Plates

Standard: PFl Metot
Test Date: 27.02.2014

Parameter Unit Result Requirement Assessment
Pass Fail
Breaking force, average N 455,05
Number of test sample 12
Width of the sample mm =25
Test speed mm/dk 10

The sample test is valid only for this report and this report does not substitute “Produce Certificate”. Test results solely refer to the itemg te_s_ted.
Extracts of the expertise may not be used without written permission by PFI. Remaining materials will be destroyed after 3 months. In individual
cases, tests can be carried out by qualified subcontracting laboratories. Test reports without signature and seal are not valid.
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PFI Grup Kurulusudur
Member of PFl Group

Ortadogu / Middle East

Test Report
Report No: E1402072-727 Date: 13.03.2014
Effect of Temperatures
Standard: PFI Metot
Test Date: 25.02-13.03.2014
Parameter Unit Result Requirement Assessment
Pass Fail
Breaking force, average N 476,73
Number of test samples . 12
Width of the sample mm =25
-35 °C/ 168 h.
: 23°C 124 h.
Standby temperature / time 70°C / 168 h.
23'CI24h.
Test speed mm/dk 10
The end of the test sample is released during the test.

Laboratory Manage General Manager Assustant =
Yasemin Sozbi -

The sample test is valid only for this report and this report does not substitute “Produce Certificate”. Test results solely refer to the items tested.
Extracts of the expertise may not be used without written permission by PFI. Remaining materials will be destroyed after 3 months. In individual
cases, tests can be carried out by qualified subcontracting laboratories. Test reports without signature and seal are not valid.
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